e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 17 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 22.48 22.34 22.33
10 1 25 22.76 22.83 22.57
10 1 49 22.73 22.42 22.45
10 25 0 QPSK 21.94 21.66 21.64
10 25 12 21.76 21.75 21.72
10 25 25 21.78 21.72 21.69
10 50 0 21.82 21.76 21.69
10 1 0 21.62 21.43 21.00
10 1 25 21.46 21.36 21.85
10 1 49 21.31 21.09 21.04
10 25 0 16-QAM 20.91 20.73 20.71
10 25 12 20.94 20.71 20.88
10 25 25 20.96 20.69 20.63
10 50 0 20.80 20.75 20.77
5 1 0 22.33 22.56 22.29
5 1 12 22.66 22.39 22.63
5 1 24 22.70 22.66 22.35
5 12 0 QPSK 21.77 21.61 21.57
5 12 7 21.75 21.60 21.66
5 12 13 21.64 21.67 21.67
5 25 0 21.80 21.65 21.72
5 1 0 21.04 21.60 21.21
5 1 12 21.39 21.22 21.46
5 1 24 21.16 21.44 2112
5 12 0 16-QAM 20.59 20.66 20.68
5 12 7 20.68 20.49 20.75
5 12 13 20.73 20.48 20.75
5 25 0 20.72 20.41 20.80
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 25 Maximum Average Power [dBm)]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 22.66 22.50 22.02
20 1 49 22.44 22.37 22.40
20 1 99 22.42 22.06 22.04
20 50 0 QPSK 21.76 21.56 21.51
20 50 24 21.64 21.50 21.33
20 50 50 21.62 21.32 21.26
20 100 0 21.72 21.47 21.40
20 1 0 21.44 21.15 21.14
20 1 49 21.67 21.08 21.05
20 1 99 21.66 21.04 21.03
20 50 0 16-QAM 20.75 20.45 20.55
20 50 24 20.63 20.39 20.29
20 50 50 20.52 20.31 20.39
20 100 0 20.69 20.46 20.40
15 1 0 22.68 22.43 22.11
15 1 37 22.77 22.42 22.05
15 1 74 22.57 22.31 22.07
15 36 0 QPSK 21.82 21.60 21.44
15 36 20 21.79 21.54 21.29
15 36 39 21.69 21.37 21.26
15 75 0 21.77 21.46 21.32
15 1 0 21.42 21.47 21.09
15 1 37 21.37 21.12 21.05
15 1 74 21.13 21.05 21.08
15 36 0 16-QAM 20.69 20.48 20.43
15 36 20 20.58 20.44 20.29
15 36 39 20.48 20.36 20.21
15 75 0 20.73 20.46 20.35
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 25 Maximum Average Power [dBm)]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 22.50 22.25 2212
10 1 25 22.60 22.24 2219
10 1 49 22.45 22.19 22.27
10 25 0 QPSK 21.76 21.51 21.36
10 25 12 21.80 21.40 21.29
10 25 25 21.78 21.42 21.28
10 50 0 21.72 21.43 21.39
10 1 0 21.41 21.59 21.08
10 1 25 21.66 21.70 21.02
10 1 49 21.06 21.15 21.05
10 25 0 16-QAM 20.76 20.32 20.66
10 25 12 20.68 20.50 20.40
10 25 25 20.60 20.52 20.40
10 50 0 20.74 20.53 20.34
5 1 0 22.59 22.19 2212
5 1 12 22.86 22.41 22.18
5 1 24 22.52 22.13 2212
5 12 0 QPSK 21.72 21.37 21.31
5 12 7 21.76 21.43 21.23
5 12 13 21.76 21.40 21.21
5 25 0 21.70 21.45 21.33
5 1 0 21.51 21.13 21.11
5 1 12 21.65 21.09 21.18
5 1 24 21.53 21.37 21.16
5 12 0 16-QAM 20.53 20.29 20.23
5 12 7 20.55 20.32 20.12
5 12 13 20.47 20.30 20.33
5 25 0 20.66 20.45 20.29
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 25 Maximum Average Power [dBm)]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
3 1 0 22.44 22.31 22.29
3 1 8 22.81 22.15 22.29
3 1 14 22.64 22.33 22.28
3 8 0 QPSK 21.73 21.40 21.42
3 8 4 21.83 21.48 21.37
3 8 7 21.85 21.55 21.31
3 15 0 21.80 21.49 21.35
3 1 0 21.80 21.45 21.07
3 1 8 21.67 21.14 21.09
3 1 14 21.82 21.36 21.09
3 8 0 16-QAM 20.49 20.44 20.47
3 8 4 20.70 20.56 20.44
3 8 7 20.72 20.44 20.38
3 15 0 20.45 20.52 20.41
1.4 1 0 22.53 22.43 2212
1.4 1 3 22.64 22.53 22.23
1.4 1 5 22.66 22.40 22.06
1.4 3 0 QPSK 22.73 22.47 22.37
1.4 3 1 22.88 22.63 22.25
1.4 3 3 22.78 22.53 22.35
1.4 6 0 21.85 21.42 21.15
1.4 1 0 21.53 21.76 21.66
1.4 1 3 21.95 21.08 21.09
1.4 1 5 21.91 21.11 21.08
1.4 3 0 16-QAM 21.73 21.13 21.20
1.4 3 1 21.84 21.43 21.26
1.4 3 3 21.96 21.70 21.39
1.4 6 0 20.88 20.19 20.10
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 26 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
15 1 0 22.57 22.61 22.71
15 1 37 22.90 22.55 22.59
15 1 74 22.37 22.52 22.28
15 36 0 QPSK 21.84 21.66 21.67
15 36 20 21.81 21.62 21.65
15 36 39 21.76 21.65 21.53
15 75 0 21.85 21.63 21.72
15 1 0 21.39 21.56 21.46
15 1 37 21.52 21.50 21.80
15 1 74 21.52 21.72 21.41
15 36 0 16-QAM 20.82 20.66 20.64
15 36 20 20.88 20.62 20.62
15 36 39 20.84 20.64 20.61
15 75 0 20.91 20.66 20.70
10 1 0 22.59 22.58 22.51
10 1 25 22.60 22.56 22.48
10 1 49 22.54 22.49 22.26
10 25 0 QPSK 21.69 21.66 21.70
10 25 12 21.65 21.63 21.55
10 25 25 21.65 21.63 21.56
10 50 0 21.62 21.62 21.60
10 1 0 21.80 21.82 21.26
10 1 25 21.80 21.78 21.36
10 1 49 21.78 21.68 21.24
10 25 0 16-QAM 20.69 20.66 20.69
10 25 12 20.66 20.64 20.61
10 25 25 20.66 20.63 20.53
10 50 0 20.63 20.61 20.58
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 26 Maximum Average Power [dBm]

5 1 0 22.53 22.48 22.34
5 1 12 22.57 22.51 22.45
5 1 24 22.47 22.45 22.21
5 12 0 QPSK 21.65 21.61 21.54
5 12 7 21.62 21.59 21.47
5 12 13 21.60 21.60 21.40
5 25 0 21.65 21.60 21.47
5 1 0 21.74 21.69 2112
5 1 12 21.78 21.71 21.13
5 1 24 21.72 21.66 21.20
5 12 0 16-QAM 20.71 20.67 20.53
5 12 7 20.68 20.65 20.35
5 12 13 20.67 20.65 20.45
5 25 0 20.65 20.60 20.52
3 1 0 22.55 22.50 22.49
3 1 8 22.62 22.59 22.43
3 1 14 22.55 22.50 22.36
3 8 0 QPSK 21.75 21.49 21.58
3 8 4 21.70 21.83 21.45
3 8 7 21.63 21.45 21.41
3 15 0 21.64 21.59 21.45
3 1 0 21.20 21.08 21.01
3 1 8 21.23 21.11 21.17
3 1 14 21.09 21.13 21.11
3 8 0 16-QAM 20.75 20.70 20.48
3 8 4 20.68 20.56 20.57
3 8 7 20.56 20.15 20.44
3 15 0 20.72 20.67 20.54
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 26 Maximum Average Power [dBm]

1.4 1 0 22.70 22.15 22.51
1.4 1 3 22.73 22.25 22.45
1.4 1 5 22.66 22.16 22.40
1.4 3 0 QPSK 22.35 22.27 22.49
1.4 3 1 22.18 22.22 22.52
1.4 3 3 22.15 22.21 22.60
1.4 6 0 21.53 21.25 21.44
1.4 1 0 21.52 21.39 21.16
1.4 1 3 21.63 21.50 21.47
1.4 1 5 21.45 21.40 21.19
1.4 3 0 16-QAM 21.53 21.26 21.28
1.4 3 1 21.12 21.22 21.51
1.4 3 3 21.23 21.20 21.47
1.4 6 0 20.43 20.32 20.39
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 38 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 22.35 22.36 22.70
20 1 49 22.57 22.51 22.56
20 1 99 22.35 22.43 22.35
20 50 0 QPSK 21.63 21.70 21.80
20 50 24 21.74 21.86 21.71
20 50 50 21.82 21.73 21.49
20 100 0 21.65 21.71 21.56
20 1 0 21.39 21.23 21.47
20 1 49 21.41 21.56 21.52
20 1 99 21.13 21.09 21.06
20 50 0 16-QAM 20.65 20.77 20.81
20 50 24 20.71 20.77 20.81
20 50 50 20.65 20.74 20.67
20 100 0 20.57 20.81 20.65
15 1 0 22.69 22.55 22.72
15 1 37 22.62 22.86 22.49
15 1 74 22.50 22.39 22.37
15 36 0 QPSK 21.61 21.68 21.84
15 36 20 21.61 21.76 21.58
15 36 39 21.66 21.67 21.40
15 75 0 21.61 21.79 21.57
15 1 0 21.30 21.32 21.53
15 1 37 21.40 21.32 21.25
15 1 74 21.28 21.34 21.05
15 36 0 16-QAM 20.64 20.81 20.73
15 36 20 20.61 20.79 20.63
15 36 39 20.73 20.83 20.46
15 75 0 20.78 20.82 20.66
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 38 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 22.51 22.56 22.48
10 1 25 22.56 22.67 22.43
10 1 49 22.52 22.62 22.20
10 25 0 QPSK 21.71 21.76 21.68
10 25 12 21.66 21.93 21.64
10 25 25 21.65 21.84 21.53
10 50 0 21.64 21.81 21.65
10 1 0 21.31 21.43 21.34
10 1 25 21.42 21.52 21.29
10 1 49 21.19 21.29 21.05
10 25 0 16-QAM 20.93 20.93 20.87
10 25 12 20.79 20.95 20.89
10 25 25 20.86 20.95 20.62
10 50 0 20.66 20.71 20.66
5 1 0 22.43 22.61 22.25
5 1 12 22.53 22.70 22.46
5 1 24 22.44 22.55 22.23
5 12 0 QPSK 21.75 21.75 21.50
5 12 7 21.73 21.87 21.57
5 12 13 21.74 21.76 21.41
5 25 0 21.74 21.74 21.39
5 1 0 21.24 21.31 21.20
5 1 12 21.46 21.46 21.20
5 1 24 21.30 21.32 21.08
5 12 0 16-QAM 20.80 20.64 20.53
5 12 7 21.00 20.87 20.62
5 12 13 20.99 20.79 20.56
5 25 0 20.94 20.83 20.70
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 41 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 22.32 22.43 22.90
20 1 49 22.36 22.97 23.13
20 1 99 22.18 22.51 22.60
20 50 0 QPSK 21.44 21.94 2219
20 50 24 21.54 21.92 22.14
20 50 50 21.57 21.80 2212
20 100 0 21.46 21.75 22.24
20 1 0 21.08 21.28 21.95
20 1 49 21.32 21.71 21.99
20 1 99 21.10 21.18 21.98
20 50 0 16-QAM 20.42 20.87 20.99
20 50 24 20.34 20.83 21.04
20 50 50 20.33 20.72 21.21
20 100 0 20.35 20.68 21.42
15 1 0 22.33 22.69 22.97
15 1 37 22.43 23.24 23.31
15 1 74 22.33 22.67 22.91
15 36 0 QPSK 21.45 21.90 22.16
15 36 20 21.41 22.00 22.29
15 36 39 21.40 21.92 22.18
15 75 0 21.53 21.88 22.21
15 1 0 21.25 21.39 21.87
15 1 37 21.19 21.48 21.87
15 1 74 21.09 21.26 21.68
15 36 0 16-QAM 20.30 20.85 20.97
15 36 20 20.33 20.85 21.35
15 36 39 20.36 20.80 21.34
15 75 0 20.29 20.97 21.20
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 41 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 22.49 22.47 22.90
10 1 25 22.43 22.75 23.16
10 1 49 22.29 22.64 22.70
10 25 0 QPSK 21.54 21.91 22.48
10 25 12 21.59 22.01 22.31
10 25 25 21.45 21.87 22.16
10 50 0 21.56 21.98 22.31
10 1 0 21.23 21.33 22.05
10 1 25 21.27 21.60 22.03
10 1 49 21.24 21.37 21.68
10 25 0 16-QAM 20.68 20.99 21.48
10 25 12 20.68 21.03 21.49
10 25 25 20.65 21.07 21.35
10 50 0 20.42 20.89 21.48
5 1 0 22.39 22.53 22.77
5 1 12 22.40 22.74 22.95
5 1 24 22.23 22.67 22.82
5 12 0 QPSK 21.59 21.84 2215
5 12 7 21.43 21.93 22.23
5 12 13 21.39 21.84 22.03
5 25 0 21.54 21.82 2215
5 1 0 21.20 21.42 21.70
5 1 12 21.15 21.57 21.93
5 1 24 21.09 21.40 21.61
5 12 0 16-QAM 20.50 20.80 21.21
5 12 7 20.52 21.00 21.25
5 12 13 20.41 20.86 21.09
5 25 0 20.65 21.04 21.34
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 66 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offsetf Mod Lowest Middle Highest
20 1 0 22.34 22.16 22.07
20 1 49 22.64 22.44 22.43
20 1 99 22.06 22.23 22.11
20 50 0 QPSK 21.71 21.50 21.31
20 50 24 21.64 21.39 21.39
20 50 50 21.46 21.46 21.35
20 100 0 21.66 21.27 21.36
20 1 0 21.08 21.08 21.10
20 1 49 21.06 21.18 21.15
20 1 99 21.03 21.11 21.07
20 50 0 16-QAM 20.81 20.61 20.27
20 50 24 20.67 20.47 20.35
20 50 50 20.44 20.58 20.34
20 100 0 20.64 20.37 20.33
15 1 0 22.37 22.44 22.34
15 1 37 22.82 22.38 22.30
15 1 74 22.24 22.30 22.36
15 36 0 QPSK 21.76 21.51 21.28
15 36 20 21.73 21.44 21.39
15 36 39 21.60 21.54 21.31
15 75 0 21.72 21.37 21.39
15 1 0 21.67 21.02 21.05
15 1 37 21.66 21.06 21.06
15 1 74 21.20 21.08 21.01
15 36 0 16-QAM 20.63 20.42 20.29
15 36 20 20.83 20.43 20.46
15 36 39 20.49 20.47 20.25
15 75 0 20.84 20.48 20.49
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 66 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offsetf Mod Lowest Middle Highest
10 1 0 22.52 22.23 22.20
10 1 25 22.53 22.34 22.39
10 1 49 22.30 22.23 22.25
10 25 0 QPSK 21.76 21.47 21.38
10 25 12 21.74 21.51 21.33
10 25 25 21.66 21.43 21.43
10 50 0 21.76 21.35 21.38
10 1 0 21.52 21.03 21.07
10 1 25 21.78 21.10 21.44
10 1 49 21.09 21.51 21.18
10 25 0 16-QAM 20.84 20.38 20.46
10 25 12 20.64 20.44 20.39
10 25 25 20.57 20.43 20.43
10 50 0 20.76 20.46 20.31
5 1 0 22.05 22.14 22.35
5 1 12 22.13 22.24 22.61
5 1 24 2217 22.25 22.19
5 12 0 QPSK 21.25 21.38 21.32
5 12 7 21.12 21.39 21.39
5 12 13 21.13 21.23 21.40
5 25 0 21.09 21.30 21.50
5 1 0 21.05 21.34 21.44
5 1 12 21.15 21.18 21.14
5 1 24 21.13 21.15 21.14
5 12 0 16-QAM 20.35 20.22 20.21
5 12 7 20.26 20.45 20.17
5 12 13 20.34 20.45 20.15
5 25 0 20.15 20.31 20.45
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 66 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offsetf Mod Lowest Middle Highest
3 1 0 2217 22.30 22.16
3 1 8 2212 22.33 22.27
3 1 14 22.10 22.32 22.18
3 8 0 QPSK 21.29 21.51 21.67
3 8 4 21.18 21.46 21.46
3 8 7 21.16 21.35 21.46
3 15 0 21.15 21.38 21.57
3 1 0 21.03 21.01 21.08
3 1 8 21.01 21.08 21.06
3 1 14 21.04 21.05 21.02
3 8 0 16-QAM 20.29 20.11 20.24
3 8 4 20.28 20.50 20.30
3 8 7 20.28 20.44 20.39
3 15 0 20.25 20.44 20.55
1.4 1 0 22.12 22.21 22.52
1.4 1 3 22.22 22.33 22.44
1.4 1 5 22.14 22.21 22.09
1.4 3 0 QPSK 22.15 22.37 22.48
1.4 3 1 22.15 22.41 22.64
1.4 3 3 22.22 22.44 22.59
1.4 6 0 21.10 21.32 21.51
1.4 1 0 21.06 21.09 21.16
1.4 1 3 21.02 21.21 21.23
1.4 1 5 21.02 21.02 21.08
1.4 3 0 16-QAM 21.14 21.21 21.42
1.4 3 1 21.14 21.51 21.39
1.4 3 3 21.04 21.43 21.26
1.4 6 0 20.25 20.32 20.46
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e as.  FCC RF Test Report Report No. : FG721503B
LTE Band 2 (Gr - L¢ = -1.13 dB) QPSK
Bandwidth 1.4M 3m 5M
18607 18900 19193 18615 | 18900 19185 18625 18900 | 19175
Channel
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
1850.7 1880 1909.3 | 1851.5 1880 1908.5 | 1852.5 1880 1907.5
(MHz)
Conducted 22.75 22.50 22.47 22.71 22.36 22,53 22.73 2239 | 2241
Power (dBm)
Conducted
0.1884 | 0.1778 | 01766 | 0.1866 | 0.1722 | 0.1791 | 0.1875 | 0.1734 | 0.1742
Power (Watts)
EIRP(dBm) 21.62 21.37 21.34 21.58 21.23 21.40 21.60 21.26 21.28
EIRP(Watts) 0.1452 | 0.1371 | 0.1361 | 0.1439 | 0.1327 | 0.1380 | 0.1445 | 0.1337 | 0.1343

LTE Band 2 (Gt - L¢ = -1.13 dB) QPSK

Bandwidth 10M 15M 20M
chanmel 18650 | 18900 | 19150 | 18675 | 18900 | 19125 | 18650 | 18900 | 19100

anne
(Low) (Mid) | (High) | (Low) (Mid) (High) | (Low) (Mid) (High)

Frequency
1855 1880 1905 | 1857.5 1880 1902.5 1860 1880 1900

(MHz)
Conducted |, -, 22.66 22.50 2272 22.44 22.53 22.76 22.59 22.64

Power (dBm)

Conducted
Power 01879 | 01845 | 01778 | 0.1871 | 0.1754 | 0.1791 | 0.1888 | 0.1816 | 0.1837

(Watts)
EIRP(dBm) | 21.61 2153 | 2137 | 2159 21.31 21.40 21.63 21.46 21.51
EIRP(Watts) | 0.1449 | 0.1422 | 01371 | 0.1442 | 0.1352 | 0.1380 | 0.1455 | 0.1400 | 0.1416
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 2 (Gt - L¢c =-1.13 dB) 16QAM

Bandwidth 1.4M 3M 5M
chanmel 18607 | 18900 | 19193 | 18615 | 18900 | 19185 | 18625 | 18900 | 19175
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
1850.7 1880 1909.3 | 1851.5 1880 1908.5 | 18525 1880 1907.5
(MHz)
Conducted 21.78 21.35 21.26 21.27 21.24 2117 21.45 21.19 21.13
Power (dBm)
Conducted
Power 0.1507 | 0.1365 | 0.1337 | 0.1340 | 0.1330 | 01309 | 0.1396 | 0.1315 | 0.1207
(Watts)
EIRP(dBm) 20.65 20.22 20.13 20.14 20.11 20.04 20.32 20.06 20.00
EIRP(Watts) | 0.1161 | 0.1052 | 0.1030 | 0.1033 | 0.1026 | 0.1009 | 0.1076 | 0.1014 | 0.1000

LTE Band 2 (Gt - Lc = -1.13 dB) 16QAM

Bandwidth 10M 15M 20M

18650 | 18900 | 19150 | 18675 | 18900 | 19125 | 18650 | 18900 | 19100
Channel

(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency

1855 1880 1905 1857.5 1880 1902.5 1860 1880 1900
(MHz)
Conducted 21.38 21.21 21.64 21.39 21.09 21.06 21.48 21.43 21.02
Power (dBm)
Conducted
Power 0.1374 | 01321 | 01459 | 01377 | 0.1285 | 01276 | 0.1406 | 0.1390 | 0.1265
(Watts)
EIRP(dBm) 20.25 20.08 20.51 20.26 19.96 19.93 20.35 20.30 19.89
EIRP(Watts) | 0.1059 | 0.1019 | 0.1125 | 0.1062 | 0.0991 | 0.0984 | 0.1084 | 0.1072 | 0.0975
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 4 (Gt - L¢ = 0.41 dB) QPSK

Bandwidth 1.4M 3M 5M
channel 19957 | 20175 | 20393 | 19965 | 20175 | 20385 | 19975 | 20175 | 20375
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
o 1710.7 | 17325 | 17543 | 17115 | 17325 | 17535 | 17125 | 17325 | 17525
Z
Conducted 22.80 2252 2253 22.80 22.29 22.32 22.82 22.11 2255
Power (dBm)
Conducted
Power 0.1905 | 0.1786 | 01791 | 0.1905 | 0.1694 | 01706 | 0.1914 | 0.1626 | 0.1799
(Watts)
EIRP(dBm) 23.21 22.93 22.94 23.21 22.70 2273 23.23 2252 22.96
EIRP(Watts) | 0.2094 | 0.1963 | 0.1968 | 02094 | 0.1862 | 0.1875 | 02104 | 0.1786 | 0.1977

LTE Band 4 (Gt - L¢ = 0.41 dB) QPSK

Bandwidth 10M 15M 20M
channel 20000 | 20175 | 20350 | 20025 | 20175 | 20325 | 20050 | 20175 | 20300

anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)

Frequency
1715 17325 | 1750 | 17175 | 17325 | 17475 1720 1732.5 1745

(MHz)
Conducted |, /¢ 22.54 22.81 22.54 22.56 22.71 22.82 22.39 22.73

Power (dBm)

Conducted
Power 0.1888 | 01795 | 0.1910 | 0.1795 | 0.1803 | 0.1866 | 0.1914 | 01734 | 0.1875

(Watts)
EIRP(dBm) | 23.17 22.95 23.22 22.95 22.97 23.12 23.23 22.80 23.14
EIRP(Watts) | 0.2075 | 0.1972 | 02009 | 01972 | 0.1982 | 02051 | 0.2104 | 0.1905 | 0.2061
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 4 (Gr - Lc = 0.41 dB) 16QAM

Bandwidth 1.4M 3M 5M
channel 19957 | 20175 | 20393 | 19965 | 20175 | 20385 | 19975 | 20175 | 20375
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
o 1710.7 | 17325 | 17543 | 17115 | 17325 | 17535 | 17125 | 17325 | 17525
Z
Conducted 21.96 21.36 21.71 21.86 21.26 21.47 21.95 21.47 21.71
Power (dBm)
Conducted
Power 0.1570 | 0.1368 | 0.1483 | 01535 | 0.1337 | 01403 | 0.1567 | 0.1403 | 0.1483
(Watts)
EIRP(dBm) 2237 21.77 22.12 2227 21.67 21.88 22.36 21.88 2212
EIRP(Watts) | 0.1726 | 0.1503 | 0.1629 | 0.1687 | 0.1469 | 0.1542 | 0.1722 | 0.1542 | 0.1629

LTE Band 4 (Gt - L¢c = 0.41 dB) 16QAM

Bandwidth 10M 15M 20M
channel 20000 | 20175 | 20350 | 20025 | 20175 | 20325 | 20050 | 20175 | 20300

anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)

Frequency
1715 17325 | 1750 | 17175 | 17325 | 17475 1720 1732.5 1745

(MHz)
Conducted |, o0 21.76 21.76 21.75 21.18 21.35 21.12 21.69 21.08

Power (dBm)

Conducted
Power 0.1466 | 01500 | 0.1500 | 0.1496 | 0.1312 | 0.1365 | 0.1294 | 0.1476 | 0.1282

(Watts)
EIRP(dBm) | 22.07 2217 21.95 22.16 21.59 21.76 21.53 22.10 21.49
EIRP(Watts) | 0.1611 | 0.1648 | 0.1567 | 0.1644 | 0.1442 | 0.1500 | 0.1422 | 0.1622 | 0.1409
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e as.  FCC RF Test Report

Report No. : FG721503B

LTE Band 5 (Gt - L¢ = -2.58 dB) QPSK

Bandwidth 1.4M 3M 5M
. | 20407 20525 20643 20415 20525 20635 20425 20525 20625
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
824.7 836.5 848.3 825.5 836.5 847.5 826.5 836.5 846.5
(MHz)
Conducted 2290 | 2287 | 2268 | 2288 | 2275 | 2237 23.02 2279 | 2254
Power (dBm)
Conducted
0.1950 0.1936 0.1854 0.1941 0.1884 0.1726 0.2004 0.1901 0.1795
Power (Watts)

ERP(dBm) 18.17 18.14 17.95 18.15 18.02 17.64 18.29 18.06 17.81
ERP(Watts) 0.0656 0.0652 0.0624 0.0653 0.0634 0.0581 0.0675 0.0640 0.0604
LTE Band 5 (Gt - L¢ = --2.58 dB) QPSK

Bandwidth 10M
20450 20525 20600
Channel
(Low) (Mid) (High)
Frequenc
3 y 829 836.5 844
(MHz)
Conducted
23.1 22. 22.
Power (dBm) 3.10 % 89
Conducted
.2042 1977 194
Power (Watts) 0.20 0-19 0-1945
ERP(dBm) 18.37 18.23 18.16
ERP(Watts) 0.0687 0.0665 0.0655
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e as.  FCC RF Test Report

Report No. : FG721503B

LTE Band 5 (G - Lc = -2.58 dB) 16QAM

Bandwidth 1.4M 3M 5M
. | 20407 20525 20643 20415 20525 20635 20425 20525 20625
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
824.7 836.5 848.3 825.5 836.5 847.5 826.5 836.5 846.5
(MHz)
Conducted 21.88 | 21.81 2157 | 2144 | 21.09 21.11 21.58 2154 | 21.23
Power (dBm)
Conducted
0.1542 0.1517 0.1435 0.1393 0.1285 0.1291 0.1439 0.1426 0.1327
Power (Watts)
ERP(dBm) 17.15 17.08 16.84 16.71 16.36 16.38 16.85 16.81 16.50
ERP(Watts) 0.0519 0.05M1 0.0483 0.0469 0.0433 0.0435 0.0484 0.0480 0.0447
LTE Band 5 (Gy - L¢ = -2.58 dB) 16QAM
Bandwidth 10M
20450 20525 20600
Channel
(Low) (Mid) (High)
Frequenc
3 y 829 836.5 844
(MHz)
Conducted
21. 21. 214
Power (dBm) %9 %8 3
Conducted
1442 14 A
Power (Watts) 0 0-1439 0-1390
ERP(dBm) 16.86 16.85 16.70
ERP(Watts) 0.0485 0.0484 0.0468
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 7 (Gt - L¢ = 1.30 dB) QPSK

Bandwidth 5M
20775 21100 21425
Channel
(Low) (Mid) (High)
Frequency
2502.5 2535 2567.5
(MHz)
Conducted
22.64 22.82 22.7
Power (dBm) 6 8 8
Conducted
.1837 1914 .1897
Power (Watts) 0.183 0-19 0-189
EIRP(dBm) 23.94 2412 24.08
EIRP(Watts) 0.2477 0.2582 0.2559

LTE Band 7 (Gt - L¢ = 1.30 dB) QPSK

Bandwidth 10M 15M 20M
chanmel 20800 | 21100 | 21400 | 20825 | 21100 | 21375 | 20850 21100 | 21350
anne

(Low) (Mid) | (High) | (Low) (Mid) | (High) (Low) (Mid) (Mid)

Frequency

2505 2535 2565 | 2507.5 | 2535 | 25625 2510 2535 2560
(MHz)

Conducted 22.69 22.85 2279 23.01 2274 22.90 23.14 22.97 23.04
Power (dBm)

Conducted

0.1858 | 0.1928 | 0.1901 | 0.2000 | 0.1879 | 0.1950 | 0.2061 | 0.1982 | 0.2014

Power (Watts)

EIRP(dBm) 23.99 2415 24.09 24.31 24.04 24.20 24.44 2427 24.34
EIRP(Watts) | 0.2506 | 0.2600 | 0.2564 | 0.2698 | 0.2535 | 0.2630 | 02780 | 0.2673 | 0.2716
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e as.  FCC RF Test Report

Report No. : FG721503B

LTE Band 7 (Gr - Lc = 1.30 dB) 16QAM

Bandwidth 5M
20775 21100 21425
Channel
(Low) (Mid) (High)
Frequency
2502.5 2535 2567.5
(MHz)
Conducted
211 21. 21.91
Power (dBm) o 39 o
Conducted
131 377 .1552
Power (Watts) 0.1315 0.13 0-195
EIRP(dBm) 22.49 22.69 23.21
EIRP(Watts) 0.1774 0.1858 0.2094
LTE Band 7 (Gy - L¢c = 1.30 dB) 16QAM
Bandwidth 10M 15M 20M
. | 20800 21100 21400 20825 21100 21375 20850 21100 21350
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (Mid)
Frequency
(MHz) 2505 2535 2565 2507.5 2535 2562.5 2510 2535 2560
Z
Conducted | »1 90 | 2163 | 2143 | 2221 | 2171 | 2211 21.50 21.62 21.41
Power (dBm)
Conducted
0.1549 0.1455 0.1390 0.1663 0.1483 0.1626 0.1413 0.1452 0.1384
Power (Watts)
EIRP(dBm) 23.20 22.93 22.73 23.51 23.01 23.41 22.80 22.92 22.71
EIRP(Watts) 0.2089 0.1963 0.1875 0.2244 0.2000 0.2193 0.1905 0.1959 0.1866
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 12 (Gt - L¢ = -2.35 dB) QPSK

Bandwidth 1.4M 3M 5M
. 23017 23095 23173 23025 23095 23165 23035 23095 23155
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
(MHZ) 699.7 707.5 715.3 700.5 707.5 714.5 701.5 707.5 713.5

Conducted 22.57 22.55 22.62 22.24 22.51 22.37 22.46 22.51 22.42
Power (dBm)

Conducted 0.1807 0.1799 0.1828 0.1675 | 0.1782 0.1726 0.1762 0.1782 0.1746
Power (Watts)

ERP(dBm) 18.07 18.05 18.12 17.74 18.01 17.87 17.96 18.01 17.92

ERP(Watts) 0.0641 0.0638 0.0649 0.0594 | 0.0632 0.0612 0.0625 0.0632 0.0619

LTE Band 12 (G - L¢ = -2.35 dB) QPSK

Bandwidth 10M
23060 23095 23130
Channel
(Low) (Mid) (High)
Frequenc
d y 704 707.5 71
(MHz)
Conducted Power (dBm) 22.65 22.52 22.57
Conducted Power (Watts) 0.1841 0.1786 0.1807
ERP(dBm) 18.15 18.02 18.07
ERP(Watts) 0.0653 0.0634 0.0641
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 12 (Gt - L¢ = -2.35 dB) 16QAM

Bandwidth 1.4M 3M 5M

23017 | 23095 | 23173 | 23025 | 23005 | 23165 | 23035 | 23095 | 23155
Channel

(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency

699.7 707.5 715.3 700.5 707.5 7145 701.5 707.5 713.5
(MHz)
Conducted |, -, 21.44 21.55 21.13 21.18 21.04 21.15 21.07 21.10
Power (dBm)
Conducted
Power 0.1493 | 01393 | 01429 | 0.1297 | 0.1312 | 041271 | 01303 | 01279 | 0.1288
(Watts)
ERP(dBm) 17.24 16.94 17.05 16.63 16.68 16.54 16.65 16.57 16.60
ERP(Watts) | 0.0530 | 0.0494 | 0.0507 | 0.0460 | 0.0466 | 0.0451 | 0.0462 | 0.0454 | 0.0457

LTE Band 12 (G - L¢ = -2.35 dB) 16QAM

Bandwidth 10M
23060 23095 23130
Channel
(Low) (Mid) (High)
Frequenc
3 y 704 707.5 71
(MHz)
Conducted Power (dBm) 21.22 21.15 21.23
Conducted Power (Watts) 0.1324 0.1303 0.1327
ERP(dBm) 16.72 16.65 16.73
ERP(Watts) 0.0470 0.0462 0.0471
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SPORTON LAB. FCC RF TeSt Report Report No. : FG721503B

LTE Band 13 (G - Lc = -3.08 dB) QPSK

Bandwidth 5M 10M
23205 23230 23255 23230
Channel
(Low) (Mid) (High) - (Mid) -
Frequency
779.5 782 784.5 - 782 -
(MHz)
Conducted
Power (dBm) 22.85 22.85 22.89 22.90
Conducted
0.1928 0.1928 0.1945 0.1950
Power (Watts)
ERP(dBm) 17.62 17.62 17.66 17.67
ERP(Watts) 0.0578 0.0578 0.0583 0.0585

LTE Band 13 (Gt - Lc = -3.08 dB) 16QAM

Bandwidth 5M 10M
23205 23230 23255 23230
Channel
(Low) (Mid) (High) - (Mid) -
Frequency
779.5 782 784.5 - 782 -
(MHz)
Conducted
21.84 21. 21.62 21.81
Power (dBm) 8 63 6 8
Conducted
0.1528 0.1455 0.1452 0.1517
Power (Watts)
ERP(dBm) 16.61 16.40 16.39 16.58
ERP(Watts) 0.0458 0.0437 0.0436 0.0455
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 17 (Gt - L¢ = -2.35 dB) QPSK

Bandwidth 5M 10M
23755 23790 23825 23780 23790 23800
Channel
(Low) (Mid) (High) (Low) (Mid) (High)
Frequency
706.5 710 713.5 709 710 711
(MHz)
Conducted Power 22.70 22.66 22.35 22.76 22.83 22,57
(dBm)
Conducted Power 0.1862 0.1845 0.1718 0.1888 0.1919 0.1807
(Watts)
ERP(dBm) 18.20 18.16 17.85 18.26 18.33 18.07
ERP(Watts) 0.0661 0.0655 0.0610 0.0670 0.0681 0.0641
LTE Band 17 (Gt - L¢ = -2.35 dB) 16QAM
Bandwidth 5M 10M
23755 23790 23825 23780 23790 23800
Channel
(Low) (Mid) (High) (Low) (Mid) (High)
Frequency
706.5 710 713.5 709 710 711
(MHz)
Conducted Power 21.04 21.60 21.21 21.46 21.36 21.85
(dBm)
Conducted Power 0.1271 0.1445 0.1321 0.1400 0.1368 0.1531
(Watts)
ERP(dBm) 16.54 17.10 16.71 16.96 16.86 17.35
ERP(Watts) 0.0451 0.0513 0.0469 0.0497 0.0485 0.0543
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 25 (G - Lc = -1.13 dB) QPSK

Bandwidth 1.4M 3M 5M
channel 26407 | 26340 | 26683 | 26055 | 26340 | 26675 | 26065 | 26340 | 26665
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
o 1850.7 1880 1914.3 | 1851.5 1880 19135 | 18525 1880 1912.5
Z
Conducted 22.88 2263 22.25 22.81 2215 22.29 22.86 22.41 22.18
Power (dBm)
Conducted
Power 0.1941 | 01832 | 01679 | 01910 | 0.1641 | 01694 | 0.1932 | 0.1742 | 0.1652
(Watts)
EIRP(dBm) 21.75 21.50 21.12 21.68 21.02 21.16 21.73 21.28 21.05
EIRP(Watts) | 0.1496 | 0.1413 | 01294 | 0.1472 | 0.1265 | 0.1306 | 0.1489 | 0.1343 | 0.1274

LTE Band 25 (G - Lc = -1.13 dB) QPSK

Bandwidth 10M 15M 20M
channel 26090 | 26340 | 26640 | 26115 | 26340 | 26615 | 26140 | 26340 | 26590
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
1855 1880 1910 | 1857.5 1880 1907.5 1860 1880 1905
(MHz)
Conducted |, o4 22.24 22.19 2277 22.42 22.05 22.66 22.50 22.02
Power (dBm)
Conducted
Power 0.1820 | 01675 | 0.1656 | 0.1892 | 0.1746 | 0.1603 | 0.1845 | 01778 | 0.1592
(Watts)
EIRP(dBm) | 21.47 21.11 21.06 21.64 21.29 20.92 21.53 21.37 20.89
EIRP(Watts) | 0.1403 | 0.1291 | 0.1276 | 01459 | 0.1346 | 0.1236 | 0.1422 | 0.4371 | 0.1227
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 25 (Gt - L¢ = -1.13 dB) 16QAM

Bandwidth 1.4M 3M 5M
channel 26407 | 26340 | 26683 | 26055 | 26340 | 26675 | 26065 | 26340 | 26665
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
o 1850.7 1880 1914.3 | 1851.5 1880 19135 | 18525 1880 1912.5
Z
Conducted 21.96 21.70 21.39 21.82 21.36 21.09 21.65 21.09 21.18
Power (dBm)
Conducted
Power 0.1570 | 0.1479 | 01377 | 01521 | 0.1368 | 01285 | 0.1462 | 0.1285 | 0.1312
(Watts)
EIRP(dBm) 20.83 20.57 20.26 20.69 20.23 19.96 20.52 19.96 20.05
EIRP(Watts) | 0.1211 | 0.1140 | 0.1062 | 0.1172 | 0.1054 | 0.0991 | 0.1127 | 0.0991 | 0.1012

LTE Band 25 (Gt - L¢c = -1.13 dB) 16QAM

Bandwidth 10M 15M 20M
channel 26090 | 26340 | 26640 | 26115 | 26340 | 26615 | 26140 | 26340 | 26590
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
1855 1880 1910 | 1857.5 1880 1907.5 1860 1880 1905
(MHz)
Conducted |, o0 21.70 21.70 21.42 21.47 21.09 21.67 21.08 21.05
Power (dBm)
Conducted
Power 0.1466 | 01479 | 01479 | 0.1387 | 0.1403 | 01285 | 01469 | 01282 | 0.1274
(Watts)
EIRP(dBm) | 20.53 20.57 19.89 20.29 20.34 19.96 20.54 19.95 19.92
EIRP(Watts) | 0.1130 | 0.1140 | 0.0975 | 0.1069 | 0.1081 | 0.0991 | 0.1132 | 0.0989 | 0.0982
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samranns. FCC RF Test Report Report No. : FG721503B

LTE Band 26 (Gr - L¢ = -2.58 dB) QPSK

Bandwidth 1.4M 3M 5M
channel 26797 | 26915 | 27033 | 26805 | 26915 | 27025 | 26815 | 26915 | 27015
anne
(Low) (Mid) (High) | (Low) (Mid) (High) | (Low) (Mid) (High)
Frequency
o 824.7 836.5 848.3 825.5 836.5 847.5 826.5 836.5 846.5
r4
Conducted 2273 22.25 22.45 22.62 2259 2243 2257 22.51 22.45
Power (dBm)
Conducted
Power 0.1875 | 0.1679 | 0.1758 | 0.1828 | 0.1816 | 01750 | 0.1807 | 0.1782 | 0.1758
(Watts)
ERP(dBm) 18.00 17.52 17.72 17.89 17.86 17.70 17.84 17.78 17.72
ERP(Watts) | 0.0631 | 0.0565 | 0.0592 | 0.0615 | 0.0611 | 0.0589 | 0.0608 | 0.0600 | 0.0592

LTE Band 26 (Gr - Lc = -2.58 dB) QPSK

Bandwidth 10M 15M 15M
26840 26915 26990 26865 26915 26965 26765
Channel
(Low) (Mid) (High) (Low) (Mid) (High) (Low)
Frequency
829 836.5 844 831.5 836.5 841.5 821.5
(MHz)
Conducted |, 4, 2256 | 2248 | 2290 2255 22.59 22.87
Power (dBm)
Conducted
Power 0.1820 0.1803 0.1770 0.1950 0.1799 0.1816 0.1936
(Watts)
ERP(dBm) 17.87 17.83 17.75 18.17 17.82 17.86 18.14
ERP(Watts) 0.0612 0.0607 0.0596 0.0656 0.0605 0.0611 0.0652
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samranns. FCC RF Test Report

Report No. : FG721503B

LTE Band 26 (Gt - Lc = -2.58 dB) 16QAM

Bandwidth 1.4M 3M 5M
channel 26797 | 26915 | 27033 | 26805 | 26915 | 27025 | 26815 | 26915 | 27015
anne
(Low) (Mid) (High) | (Low) (Mid) (High) | (Low) (Mid) (High)
Frequency
o 824.7 836.5 848.3 825.5 836.5 847.5 826.5 836.5 846.5
r4
Conducted 21.63 21.50 21.47 21.23 21.11 2117 21.78 21.71 21.13
Power (dBm)
Conducted
Power 0.1455 | 0.1413 | 01403 | 01327 | 01291 | 0.1309 | 01507 | 0.1483 | 0.1297
(Watts)

ERP(dBm) 16.90 16.77 16.74 16.50 16.38 16.44 17.05 16.98 16.40
ERP(Watts) | 0.0490 | 0.0475 | 0.0472 | 0.0447 | 0.0435 | 0.0441 | 0.0507 | 0.0499 | 0.0437
LTE Band 26 (Gt - Lc = -2.58 dB) 16QAM
Bandwidth 10M 15M 15M

26840 | 26915 | 26990 | 26865 | 26915 | 26965 26765
Channel
(Low) (Mid) (High) | (Low) (Mid) (High) (Low)
Frequency
829 836.5 844 831.5 836.5 841.5 821.5
(MHz)
Conducted 21.80 21.82 21.26 21.52 21.50 21.80 22.00
Power (dBm)
Conducted
Power 01514 | 0.1521 | 01337 | 01419 | 01413 | 0.1514 0.1585
(Watts)
ERP(dBm) 17.07 17.09 16.53 18.17 16.77 17.07 17.27
ERP(Watts) | 0.0509 | 0.0512 | 0.0450 | 0.0656 | 0.0475 | 0.0509 0.0533
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 38 (G - Lc = 1.39 dB) QPSK

Bandwidth 5M
37775 38000 38225
Channel
(Low) (Mid) (High)
Frequency
2572.5 2595 2617.5
(MHz)
Conducted
22. 22.7 224
Power (dBm) %3 0 6
Conducted
791 .1862 1762
Power (Watts) 0.179 0-186 0-176
EIRP(dBm) 23.92 24.09 23.85
EIRP(Watts) 0.2466 0.2564 0.2427

LTE Band 38 (G - Lc = 1.39 dB) QPSK

Bandwidth 10M 15M 20M
chanmel 37800 | 38000 | 38200 | 37825 | 38000 | 38175 | 37850 | 38000 | 38150
anne

(Low) (Mid) | (High) | (Low) (Mid) | (High) (Low) (Mid) (Mid)

Frequency

2575 2595 2615 | 25775 | 2595 | 26125 2580 2595 2610
(MHz)

Conducted 2256 2267 22.43 22.62 22.86 22.49 22.35 22.36 22.70
Power (dBm)

Conducted

0.1803 | 0.1849 | 01750 | 0.1828 | 0.1932 | 0.1774 | 0.1718 | 0.1722 | 0.1862

Power (Watts)

EIRP(dBm) 23.95 24.06 23.82 24.01 24.25 23.88 23.74 2375 | 24.09
EIRP(Watts) | 0.2483 | 0.2547 | 02410 | 02518 | 02661 | 02443 | 02366 | 0.2371 | 0.2564
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 38 (Gr - Lc = 1.39 dB) 16QAM

Bandwidth 5M
37775 38000 38225
Channel
(Low) (Mid) (High)
Frequency
2572.5 2595 2617.5
(MHz)
Conducted
21.4 214 21.2
Power (dBm) 6 6 0
Conducted
14 14 131
Power (Watts) 0.1400 0-1400 0.1318
EIRP(dBm) 22.85 22.85 22.59
EIRP(Watts) 0.1928 0.1928 0.1816

LTE Band 38 (G - Lc = 1.39 dB) 16QAM

Bandwidth 10M 15M 20M
chanmel 37800 | 38000 | 38200 | 37825 | 38000 | 38175 | 37850 | 38000 | 38150
anne

(Low) (Mid) | (High) | (Low) (Mid) | (High) (Low) (Mid) (Mid)

Frequency

2575 2595 2615 | 25775 | 2595 | 26125 2580 2595 2610
(MHz)

Conducted 21.42 21.52 21.29 21.30 21.32 2153 21.41 21.56 21.52
Power (dBm)

Conducted

0.1387 | 0.1419 | 01346 | 01349 | 01355 | 01422 | 0.1384 | 0.1432 | 0.1419

Power (Watts)

EIRP(dBm) 22.81 22.91 22.68 22.69 22.71 22.92 22.80 2295 | 22.91
EIRP(Watts) | 0.1910 | 0.1954 | 0.1854 | 0.1858 | 0.1866 | 0.1959 | 0.1905 | 0.1972 | 0.1954
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 41 (Gt - Lc = 2.37 dB) QPSK

Bandwidth 5M 10M 15M
. | 39675 40620 41565 39700 40620 41540 39725 40620 41515
anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
2498.5 2593 2687.5 2501 2593 2685 2503.5 2593 2682.5
(MHz)
Conducted 2240 | 2274 | 22095 | 2243 | 2275 | 23.16 22.43 2324 | 23.31
Power (dBm)
Conducted
0.1738 0.1879 0.1972 0.1750 0.1884 0.2070 0.1750 0.2109 0.2143
Power (Watts)

EIRP(dBm) 2477 25.11 25.32 24.80 25.12 25.53 24.80 25.61 25.68
EIRP(Watts) 0.2999 0.3243 0.3404 0.3020 0.3251 0.3573 0.3020 0.3639 0.3698
LTE Band 41 (G - L¢ = 2.37 dB) QPSK

Bandwidth 20M
39750 40620 41490
Channel
(Low) (Mid) (High)
Frequency
2506 2593 2680
(MHz)
Conducted
Power (dBm) 22.36 22.97 23.13
Conducted
1722 .1982 2
Power (Watts) 0 0-198 0.2056
EIRP(dBm) 24.73 25.34 25.50
EIRP(Watts) 0.2972 0.3420 0.3548
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 41 (Gt - Lc = 2.37 dB) 16QAM

Bandwidth 5M 10M 15M
chanmel 30675 | 40620 | 41565 | 39700 | 40620 | 41540 39725 | 40620 | 41515

annhe
(Low) (Mid) | (High) | (Low) (Mid) | (High) (Low) (Mid) | (High)

Frequency
24985 | 2593 | 2687.5 | 2501 2593 2685 2503.5 2593 | 2682.5

(MHz)
Conducted 21.15 2157 21.93 21.23 21.33 22.05 21.19 21.48 21.87

Power (dBm)

Conducted
0.1303 | 0.1435 | 0.1560 | 0.1327 | 0.1358 | 0.1603 | 0.1315 | 0.1406 | 0.1538

Power (Watts)
EIRP(dBm) 23.52 23.94 24.30 23.60 23.70 24.42 23.56 2385 | 24.24
EIRP(Watts) | 0.2249 | 0.2477 | 02692 | 022901 | 02344 | 02767 | 02270 | 0.2427 | 0.2655

LTE Band 41 (Gt - Lc = 2.37 dB) 16QAM

Bandwidth 20M
39750 40620 41490
Channel
(Low) (Mid) (High)
Frequency
2506 2593 2680
(MHz)
Conducted
21.32 21.71 21.
Power (dBm) 3 %
Conducted
A 14 .1581
Power (Watts) 0.1355 0.1483 0-158
EIRP(dBm) 23.69 24.08 24.36
EIRP(Watts) 0.2339 0.2559 0.2729
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 66 (Gt - Lc = 0.41 dB) QPSK

Bandwidth 1.4M 3M 5M
channel 131979 | 132322 | 132665 | 131987 | 132322 | 132657 | 131997 | 132322 | 132647

anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)

Frequency
o 1710.7 1745 1779.3 | 17115 1745 17785 | 17125 1745 1777.5

Z
Conducted 22.15 22 .41 22.64 22.12 22.33 2227 22.13 22.24 22 61

Power (dBm)

Conducted
Power 0.1641 | 01742 | 01837 | 01629 | 0.1710 | 01687 | 0.1633 | 0.1675 | 0.1824

(Watts)
EIRP(dBm) 22.56 22.82 23.05 2253 2274 22.68 2254 22.65 23.02
EIRP(Watts) | 0.1803 | 0.1914 | 02018 | 0.1791 | 0.1879 | 0.1854 | 0.1795 | 0.1841 | 0.2004

LTE Band 66 (Gt - Lc = 0.41 dB)) QPSK

Bandwidth 10M 15M 20M
chanmel 132022 | 132322 | 132622 | 132047 | 132322 | 132597 | 132072 | 132322 | 132572

anne
(Low) (Mid) | (High) | (Low) (Mid) (High) | (Low) (Mid) (Mid)

Frequency
1715 1745 1775 | 17175 1745 1772.5 1720 1745 1770

(MHz)
Conducted |, ;4 22.34 22.39 22.82 22.38 22.30 22.64 22.44 22.43

Power (dBm)

Conducted
Power 01791 | 01714 | 01734 | 0.1914 | 0.1730 | 0.1698 | 0.1837 | 01754 | 0.1750

(Watts)
EIRP(dBm) | 22.94 22.75 22.80 23.23 22.79 22.71 23.05 22.85 22.84
EIRP(Watts) | 0.1968 | 0.1884 | 0.1905 | 02104 | 0.1901 | 0.1866 | 0.2018 | 0.1928 | 0.1923
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 66 (Gt - Lc = 0.41 dB)) 16QAM

Bandwidth 1.4M 3M 5M
channel 131979 | 132322 | 132665 | 131987 | 132322 | 132657 | 131997 | 132322 | 132647

anne
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)

Frequency
o 1710.7 1745 1779.3 | 17115 1745 17785 | 17125 1745 1777.5

Z
Conducted 21.14 21.51 21.39 21.01 21.08 21.06 21.05 21.34 21.44

Power (dBm)

Conducted
Power 0.1300 | 0.1416 | 01377 | 01262 | 0.1282 | 01276 | 0.1274 | 0.1361 | 0.1393

(Watts)
EIRP(dBm) 21.55 21.92 21.80 21.42 21.49 21.47 21.46 21.75 21.85
EIRP(Watts) | 0.1429 | 0.1556 | 0.1514 | 0.1387 | 0.1409 | 0.1403 | 0.1400 | 0.1496 | 0.1531

LTE Band 66 (Gt - Lc = 0.41 dB) 16QAM

Bandwidth 10M 15M 20M
chanmel 132022 | 132322 | 132622 | 132047 | 132322 | 132597 | 132072 | 132322 | 132572

anne
(Low) (Mid) | (High) | (Low) (Mid) (High) | (Low) (Mid) (Mid)

Frequency
1715 1745 1775 | 17175 1745 1772.5 1720 1745 1770

(MHz)
Conducted |, /g 21.10 21.10 21.67 21.02 21.05 21.06 21.18 21.15

Power (dBm)

Conducted
Power 0.1507 | 01288 | 0.1288 | 0.1469 | 0.1265 | 0.1274 | 01276 | 01312 | 0.1303

(Watts)
EIRP(dBm) | 22.19 21.51 21.85 22.08 21.43 21.46 21.47 21.59 21.56
EIRP(Watts) | 0.1656 | 0.1416 | 0.1531 | 0.1614 | 0.1390 | 0.1400 | 0.1403 | 0.1442 | 0.1432
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e as.  FCC RF Test Report Report No. : FG721503B
Peak-to-Average Ratio
Mode LTE Band 2 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.67 5.01 5.86 6.03
Middle CH 4.55 4.93 5.57 5.97 PASS
Highest CH 47 4.81 5.71 5.88
Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 417 4.93 5.1 5.91
Middle CH 4.35 4.9 5.57 6.09 PASS
Highest CH 4.58 5.04 5.71 6.03
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.07 5.04 5.71 6
Middle CH 4.43 5.19 5.59 5.97 PASS
Highest CH 5.1 5.28 6.06 6.29
Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.29 4.93 5.39 5.94
Middle CH 4.46 4.93 5.30 5.97 PASS
Highest CH 4.67 4.93 5.42 5.97
Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.84 5.04 5.68 6
Middle CH 4.96 4.9 5.57 5.86 PASS
Highest CH 4.61 5.25 5.59 6
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e as.  FCC RF Test Report Report No. : FG721503B
Mode LTE Band 13 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.29 4.84 5.3 5.77 PASS
Highest CH - - - -
Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.78 5.07 5.45 5.97
Middle CH 4.67 5.22 5.51 5.97 PASS
Highest CH 4.55 5.3 5.45 6.09
Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH - - - - PASS
Highest CH 4.43 4.75 5.30 5.80
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.88 5.19 443 6.03
Middle CH 3.68 5.25 4.23 6.17 PASS
Highest CH 3.77 5.3 4.32 6.23
Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.68 5.25 5.19 5.8
Middle CH 5.25 5.04 5.59 5.86 PASS
Highest CH 4.75 5.36 5.94 5.77
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e as.  FCC RF Test Report Report No. : FG721503B
Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.49 5.07 5.59 6.06
Middle CH 4.49 4.78 6.2 5.8 PASS
Highest CH 4.87 5.97 5.25 5.86
Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 417 4.78 5.45 5.83
Middle CH 4.67 4.93 5.77 6.09 PASS
Highest CH 4.52 4.78 5.59 5.86
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 2 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

i
Rof Level 25,30 chm  Offset &0 Rof Level 26,30 dim  Offset &L
e art 30 d_ AQT » RBW 20 MHz e art 30 d_ AQT » RBW 20 1Rz
(@153 View (@153 View
=
- i
o1 S o1 =
|
00 4 00
\ A
| \
\ 4
1E t = Y
1E 1E I
CF 1.86 GHz ean Py + 20,00 diy CF 1.86 GHz - Mean Py + 20,00 dib
c ry € e Di Function c ry € = Di Function Bamples: 190000
Mean | Peak | Crast | | 1% 1 Mean | Peak | Crast | | 1% 1 | poise |
Trace 1 | 2062 dem 2539 dbm 4,77 da 3,32 db Trace 1 | 2126 dBm 7,06 dbm 5,78 da 3.32 da E
— - — -

Date 25.FER 2017 07 1814

Data: 25.FER 3017 07 1623

Middle Channel / 1RB

Middle Channel / Full RB

Data: 25, FER 3017 07 16:35

&2 Spoctrir
Rof Level 25,30 chm  Offset &0 Rof Level 26,30 dim  Offset &L
e art 30 d_ AQT » RBW 20 MHz e art 30 d_ AQT » RBW 20 1Rz
(@153 View (@153 View
e i
i e i -
00 . 00 .
| y
i
\
| \
\
| \
1E ‘ 1E T
i|
1E 1E {
CF 1.88 GHz ean Py + 20,00 dB CF 1.08 GHz — Mean Pyer + 20,00 dB
© ry € e Di Function Bamples: 130000 0 ry € e Di Function
Mean | Peak | Crast | 10% | 1% [ pawe | oorme | Mean | Peak | Crast | 10% | 1% 1
Trace 1 | 2072 dem 25,38 dbm 4.67 da 2.81 6B .35 4B 4,55 0B 67 4B Trace 1 | 2107 dem 27,00 dbm 5.73da 2.45 d8 4.25 da
— - C — -

Date: 25.FER 2017 07 1645

Highest Channel / 1RB

Highest Channel / Full RB

Ref Level 25,30 dim  Offset 53

trure

Ref Level 25,30 dim  Offset 530

Data: 25.FER 3017 07 1855

e art 30 d_ AQT » RBW 20 MHz e art 30 d_ AQT » RBW 20 1Rz
@153 View @153 View
Eh“-, 2
a1 ‘. a1 =
0.0 kS 0.0 ¢
1 b
| \
£}
\ \
iE 1E a1
!
|
1E 1E L
CF 1.9 GHz ean Py + 20,00 dB CF 1.9 GHz — Mean Pyer + 20,00 dB
c ry € e Di Function Samples: 190000 c ry € e Di Function Samples: 190000
Mean | Peak | Crast | | 1% [ pawe | oorme | Mean | Peak | Crast | | 1% 1 0.1% | ooiee |
Trace 1 | 2085 dBm 2565 dbm .30 da 2.8 .43 4B 4,70 6B .78 4B Trace 1 | 2139 dem 2701 dbm 5,62 da 3,14 da 4,81 d8 5,30 db
L= - L= -
] [y ] [y

Data: 25.FER 3017 07 20008
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 2 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date 25.FER 2017 07 1813

Rof Level 26,30 dim  Offset &30 dB Rof Level 26,30 dim  Offset &30 dB

e art 30 d_ AQT 2 ms ® ABW 20 MHz e art 30 d_ AQT 2 ms @ RBW 20 MHz

(@153 View (@153 View

e

e =
0 = o1 F
0.0 r 0.0
X
3
i | i
13 T 13
| Y
\
1E 1E -
|

1 1 +
CF 1.86 GHz ean Py + 20,00 dB CF 1.86 GHz - Mean Pyer + 20,00 dB
« ry € e Distril Function Bamples: 130000/ - ry € e Di Function Bamples: 130000/

Mean | Peak | Crast | 10% | 1% [ Dawe | oorme | Mean | Peak | Crast | 10% | 1% 1 0.1% | ooine |
Trace 1 | 18,59 dBm 24 60 dbm 5.00 da 3.07 6B 5.36 db 586 0B .97 db Trace 1 | 2006 dem 27,05 dbm 5.95 di 3,07 08 £07 d8 5.03 dB 5.55 db
— - -
i [ ] i J W e

Date 25.FER 2017 07 1823

Middle Channel / 1RB

Middle Channel / Full RB

Date 25 FER 2017 07 18:33

Spoctrur iz Spoetrin a
Rof Level 26,30 dim  Offset &30 dB Rof Level 26,30 dim  Offset &30 dB
e art 30 d_ AQT 2 ms ® ABW 20 MHz e art 30 d_ AQT 2 ms @ RBW 20 MHz
(@153 View (@153 View
i | = ".—_,_,l‘_“
o1 = o1 =
0.0 i 0.0
4
\ |
1E 1E
l ‘]|
1 | 1 ‘.
CF 1.88 GHz ean Py + 20,00 dB CF 1.08 GHz - Mean Pyer + 20,00 dB
« ry € e Distril Function Bamples: 130000/ - ry € e Di Function Bamples: 130000/
Mean | Peak | Crast | 10% | a [ Dawe | ouorme | Mean | Peak | Crast | 10% | 1% 1 0.1% | ooiee |
Trace 1 | 19,14 dBm 24 Bs dbm 5.71da 2.95 6B 528 db 557 08 55 di Trace 1 | 2020 dBm 26,58 dbm 5,65 da 2.95 d8 4.99 da 48 5.4 db
— - -
i [ ] i W

Dete 25, FER 2017 07 18.42

Highest Channel / 1RB

Highest Channel / Full RB

Dete 25 FER 2017 07 1852

Spoctrur iz Spoetrin a
Rof Level 26,30 dim  Offset &30 dB Rof Level 26,30 dim  Offset &30 dB
e art 30 d_ AQT 2 ms ® ABW 20 MHz e art 30 d_ AQT 2 ms @ RBW 20 MHz
(@153 View (@153 View
e
e
o1 =
00 - 00
4
w 3
l \"
1E 1E -
| \
!
‘c | = |
1 : M : |
'
|
CF 1.9 GHz ean Py + 20,00 dB CF 1.9 GHz - Mean Pyer + 20,00 dB
« ry € e Distril Function Bamples: 130000/ - ry € e Di Function Bamples: 130000/
Mean | Peak | Crast | 10% | 1% [ pawe | ooiee | Mean | Peak | Crast | 10% | 1% 1 0.1% | ooiee |
Trace 1 | 19.24 dBm 25,00 dbm 545 da 5.10 6B .45 dB 7108 .80 db Trace 1 | 2044 dBm 27,07 dbm 5,63 da 3,10 48 4.95 da 5,86 4B 6.32 4B
- L= -
i ] [ ] i | [

Dete 25.FER 2017 07 1604
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 4 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Data: 27 FEB 3017 01 40r32

i
Rof Level 26,40 chm  Offset &40 Rof Level 26,40 dim  Offset &40
e art 30 d_ AQT 2 ms ® RBW 20 MHz e art 30 d_ AQT 2 ms w RBW_ 20 Wiz
@153 View @153 View
-
o1 i [i53 =
\
00 - 00
i | i A
1 - 1 Y
I \
) l\
1E ‘ 1E =
¥ 3
1E : 1E \
CF 1.72 GHz ean Pwer + 20,00 dB CF 1.72 GHz B Mean Pwr + 20.00 dB
© ry € e Di Function Bamples: 130000 0 ry € e Di Function Bamples: 130000/
Mean | Peak | Crast | 10% | 1% [ pawe | oorme | Mean | Peak | Crast | 10% | 1% 1
Trace 1 | 2008 dBm 24 44 dbim 4,36 da 245 0B 53 a8 +,17 6B .35 4B Trace 1 | 2076 dBm 6,84 dbm 5.07 da 2.45 d8 323 da
— ] T e — ]

Data: 27, FEB 3017 01 4044

Middle Channel / 1RB

Middle Channel / Full RB

Data: 27 FEB 3017 014118

&2 Spoctrir
Rof Level 26,40 chm  Offset &40 Rof Level 26,40 dim  Offset &40
e art 30 d_ AQT 2 ms ® RBW 20 MHz e art 30 d_ AQT 2 ms w RBW_ 20 Wiz
(@153 View (@153 View
o1 = o1 s
0.0 . 0.0
\ {
| |
| |
b
1
1E ! 1E I‘:
\\
1 3 1
i |
CF 1.7925 GHz ean Py + 20,00 diy CF 1.7325 GHz - Mean Py + 20,00 dib
© ry € e Di Function Bamples: 130000 0 ry € e Di Function Bamples: 130000/
Mean | Peak | Crast | 10% | 1% [ pDawe | oorme | Mean | Peak | Crast | 10% | 1% 1 0.1% | ooiee |
Trace 1 | 2006 dBm 24,75 dbm 4.50 da 2.70 6B .06 4B 4,35 0B .46 4B Trace 1 | 2114 dBm 6,53 dbm 5,79 da 261 d8 4.25 da 4.90 dB £.28 a8
- — — - - —
] [y ] [y

Data: 27, FEB 3017 01.41.08

Highest Channel / 1RB

Highest Channel / Full RB

Ref Level 25.40 dim  Offset &40 di

Spoetrun

Ref Level 25,40 dim  Offset 5 40

Data: 27.FEB 207 014141

e art 30 d_ AQT 2 ms ® RBW 20 MHz e art 30 d_ AQT » RBW 20 1Rz
(@153 View (@153 View
.
01 S 01 -
0.0 \} 0.0
T X
i \
= 1£.03 |
13 T 13 v
| \
\ \
1E 1E '
1
1 1 l‘
|
CF 1,735 GHz ean Py + 20,00 diy CF 1,735 GHz - Mean Py + 20,00 dib
c ry C e Di Function c ry € = Di Function Bamples: 190000
Mean | Peak | Crast | 10% | 1% 1 Mean | Peak | Crast | 10% | 1% 1 0.1% | ooiee |
Trace 1 | 20,80 dBm 2549 dbm 4.69 da .75 6B +.25 0B Trace 1 | 2134 dBm 7 14 dbm 530 da 2.55 d8 4,35 da 5,04 48 5.51d8
- - — - - ’ T e

Data: 27.FEB 3017 014200
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 4 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Data: 27 FEB 3017 019844

Data: 27 FEB 3017 01 9864

Rof Level 26,40 dhm  Offset &40 A6 Rof Level 26,40 dhm  Offset &40 A6
30 d_ AQT 2 ms ® RBW 20 MHz e art 30 d_ AQT 2 ms ® RBW 20 MHz
(@153 View
00 ) 00 .
v \
1 - 1
" f
\ \
1E | 1E |
2 2 T
1E 1E
CF 1.72 GHz ean Pwer + 20,00 dB CF 1.72 GHz B Mean Pwr + 20.00 dB
« ry € e Distril Function Bamples: 130000/ - ry € e Distril Function Bamples: 130000/
Mean | Peak | Crast | 10% | 1% [ Dawe | oorme | Mean | Peak | Crast | 10% | 1% 1 0.1% | ooiee |
Trace 1 | 18.71 dBm 2366 dbm 525 da 5.04 0B .75 4B 510 68 25 a8 Trace 1 | 19,54 dBm 6,40 dbm 5.55 da 3.01 d8 4.99 da 541 dB 6.41 8
- — — -
[ ] W

Middle Channel / 1RB

Middle Channel / Full RB

Data: 27 FEB 3017 019508

Data: 27.FEB 3017 014813

Spoctrur iz Spoetrin a
Rof Level 26,40 dhm  Offset &40 A6 Rof Level 26,40 dhm  Offset &40 A6
e art 30 d_ AQT 2 ms ® RBW 20 MHz e art 30 d_ AQT 2 ms ® RBW 20 MHz
(@153 View (@153 View
= R
—
a1 a1
0.0 0.0
¥ Y
i | i
13 ; 1E- .
i \
|
| \
1E | 1E ¥
|
\ ‘
1 + 1 :
=t
CF 1.7925 GHz ean Py + 20,00 diy CF 1.7325 GHz - Mean Py + 20,00 dib
« ry € e Distril Function Bamples: 130000/ - ry € e Distril Function Bamples: 130000/
Mean | Peak | Crast | 10% | 1% [ pDawe | oorme | Mean | Peak | Crast | 10% | 1% 1 0.1% | ooiee |
Trace 1 | 18,50 dem 24 28 dbm £.79 d8 3.01 0B 50148 EE7 0B .74 08 Trace 1 [ 20,12 dém 26,48 dbin 5.9 di 31348 £.10 d8 5.03 dB 6,61 db
. e — pr— y e —
] [y ] [y

Highest Channel / 1RB

Highest Channel / Full RB

Ref Level 25.40 dBm

Offsat % 40 di

Ref Level 25.40 dBm

Offsat % 40 di

Data: 27 FEB 3017 019523

Data: 27 FEB 3017 01 45:38

e art 30 d_ AQT 2 ms ® RBW 20 MHz e art 30 d_ AQT 2 ms ® RBW 20 MHz
@153 View @153 View
00 00 -
it .
\7‘ 1%
ic 1 154
13 \I v
\
1 1
E L E \
1E T 1E -
! 1
|
1E 1E it
!
1 =
CF 1.745 GHz ean Pwer + 20,00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
« ry € e Distril Function Bamples: 130000/ - ry € e Distril Function Bamples: 130000/
Mean | Peak | Crast | 10% | 1% [ pawe | ooiee | Mean | Peak | Crast | 10% | 1% 1 0.1% | ooiee |
Trace 1 | 19,12 dBm 25,02 dbm 5.90 da 5.10 6B 5.2 db 7108 582 db Trace 1 | 2039 dem 27,13 dbm 5.7+ da 3,13 48 5,10 da 5.03 d8 a
- L= -
! ] [T ] J -
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 5 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Data: 27 FEB 3017 164540

Date 77 FEB 2017 163651

je= je=
Rof Level 24.40 chm  Offset +.40 d Rof Level 24.40 dim  Offset 440
e art 30 d_ AQT 2 ms ® ABW 10 MHz e art 30 d_ AQT 2 ms w RBW 10 Wiz
@153 View @153 View
S
[ie - [ie -
00 00
b}
1 ) 1 A\
1 i 1 v
i 3
1E 1E .
1E 1E t
CF B829.0 MHz ean Pwer + 20,00 dB CF B829.0 MHz Mean Pwr + 20.00 dB
© ry € e Di Function Bamples: 130000 0 ry € e Di Function
Mean | Peak | Crast | 10% | 1% 1 % | p.oioe | Mean | Peak | Crast | 10% | 1% 1
Trace 1 | 2040 dBm 25,55 dbm 5,15 da 2.70 6B .93 4B B 5,15 4B Trace 1 | 2083 dem 6,62 dbm 530 da 2.45 d8 4,35 da
L] ] W e —, ]
Dete 37 FER 2017 163857 Dete 27 FEB 2017 163608
L Spoctrun iz
Rof Level 24.40 chm  Offset +.40 d Rof Level 24.40 dim  Offset 440
e art 30 d_ AQT 2 ms ® ABW 10 MHz e art 30 d_ AQT 2 ms w RBW 10 Wiz
@153 View @153 View
= iy
= [
00 00 :
| \
N
- 1 h
= | = |
1 X
i i
1E 1E .\
|
1E 1E
=
GV 5365 Mz can Pyt + 20,00 diy GV 8365 Mz Mean Pwr + 2000 di
© ry € e Di Function Bamples: 130000 0 ry € e Di Function Bamples: 130000/
Mean | Peak | Crast | 10% | 1% [ pDawe | ouorme | Mean | Peak | Crast | 10% | 1% 1 0.1% | ]
Trace 1 | 2028 dBm 24,77 dbm 4.49 da 2.45 6B .29 4B 4,43 0B .49 4B Trace 1 | 2067 dem 6,79 dbm .92 da 2.38 d8 4,35 da 5,15 48 5
L= - e - -
i [ ] i Wy e
Dete 77 FER 2017 163818 Dete 77 FER 2017 163628
L Spoctrun iz
Rof Level 24.40 chm  Offset +.40 d Rof Level 24.40 dim  Offset 440
e art 30 d_ AQT 2 ms ® ABW 10 MHz e art 30 d_ AQT 2 ms w RBW 10 Wiz
@153 View @153 View
s
[iTse = s B
00 00
1£ - \
N i 1E4 v
| \
| \
1E 1E !
|
L\
1E 1E
GV 840 Mz can Pyt + 20,00 diy CF B14.0 Mz Mean Pwr + 2000 di
© ry € e Di Function Bamples: 130000 0 ry € e Di Function Bamples: 130000/
Mean | Peak | Crast | 10% | 1% [ Dawe | oorme | Mean | Peak | Crast | 10% | 1% 1 0.1% | ooiee |
Trace 1 | 20,33 dBm 2548 dbm 5,15 da 2.61 6B .93 4B 510 68 5,15 4B Trace 1 | 2067 dem 6,67 dbm 5.00 da 2.55 d8 4.52 da 526 4B 540 db
L= - L= -
] [Tl ] [y
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e as.  FCC RF Test Report Report No. : FG721503B

LTE Band 5 / 10MHz / 16QAM
Lowest Channel / 1RB Lowest Channel / Full RB

[=] [=]
Rof Level 24.40 dim  Offset 440 A6 Rof Level 24.40 dim  Offset 440 A6
e art 30 d_ AQT 2 ms ® ABW 10 MHz e art 30 d_ AQT 2 ms ® ABW 10 MHz
(@153 View (@153 View
B ==
o1 - [i53 -
0.0 T 0.0
154 - 1=
I\
| \
1E \ 1E “.
| A
1 + 1 \
CF 6529.0 Midz ean Py + 20,00 diy CF 6529.0 Midz T Mean Py + 20,00 dib
« ry € e Distril Function Bamples: 130000/ - ry € e Distril Function Bamples: 130000/
Mean | Peak | Crast | 10% | 1% [ pawe | ooree | Mean | Peak | Crast | 10% | 1% 1 0.1% | ooiee |
Trace 1 | 18,82 dBm 24,71 dbm .93 da 2.87 6B .54 4B 7108 708 Trace 1 | 19.77 dBm 26,68 dbm 5.91da 2.9 d8 £01d8 5.00 dB 6,61 db
- — - -

Data: 27 FEB 3017 169639 Data: 27 FEB 3017 169648

Middle Channel / 1RB Middle Channel / Full RB

Spoctrun i
Rof Level 24.40 dim  Offset 4.4 Rof Level 24.40 dim  Offset +
e 30 d_ AQT - RBW 10 MHz e art 30 d_ AQT » RBW 10 MRz
(@153 View (@153 View
a1
0.0 2 * 0.0
|
1
|
1
1= ! 1.
\
‘ 1
1E T 1E -
\ \
* : \ e * !
CF 8365 Midz ean Py + 20,00 diy CF 8365 Midz T Mean Py + 20,00 dib
0 ry € e Distril Function Bamples: 130000 0 ry € e Distril Function Bamplas: 130000
Mean | Peak | st | 10% | 1 Mean | Peak | Crast | 10% | 1% 1 | o1% |
Trace 1 | 18.33 dBm 2369 dbm 565 da 2.90 6B Trace 1 | 19.73 dBm 6,67 dbm 5.94 da 2.87 di 4.95 da &
- — - -

Data: 27.FEB 3017 169823

Highest Channel / 1RB Highest Channel / Full RB

Data: 27.FEB 3017 16.98.12

Spoctrur Spoctrur
Rof Level 24.40 dim  Offset 440 A6 Rof Level 24.40 dim  Offset 440 A6
30 d_ AQT - RBW 10 MHz e art 30 d_ AQT » RBW 10 MRz
(@153 View
0.0 0.0
\
3
i 1E "
T
1
1 1 ‘.‘
CF 8440 Midz ean Py + 20,00 diy CF 8440 Midz T Mean Py + 20,00 dib
c ry C e Distri Function Bamples: 130000 e Distri Function
Mean | Peak | Crast | | 1% 1 ] | Peak | Crast | 10% | 1% 1
Trace 1 | 18.49 dBm 24 60 dbm 5.11da 55 db 27,21 dbim 7.25 da 3,10 48 525 da
- v -

Date 27.FER 2017 153834 Data: 27.FER 3017 16,4457
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SPORTON LASB.

FCC RF Test Report

Report No. : FG721503B

LTE Band 7 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date 28:FER 2017 083311

i
Rof Level 26,60 dim  Offset 560 A6 Rof Level 26,60 chm  Offset &6
e art 30 d_ AQT 2 ms ® ABW 20 MHz e art 30 d_ AQT » RBW 20 1Rz
(@153 View (@153 View
h“""‘*.,
[i53 = [i53
00 00 -
\ \
| X
i | i \
= I‘n = \\
| \
1E I‘L 1E ‘\
\
1E 1E \I
G 2.51 ohz ean Pwr_+ 20.00 diy CF 2,51 GHz Mean Pwr + 2000 di
c ry € e Di Function Bamples: 130000 0 ry € e Di Function
Mean | Peak | Crast | | 1% 1 w | D.oioe | Mean | Peak | Crast | | 1% 1
Trace 1 | 20,19 dBm 24 56 dbm 4,39 da 5.0 4B B .32 4B Trace 1 | 20,67 dBm 648 dbm 561da 3.20 da
— y G —

Data: 26:FER 3017 08.93:92

Middle Channel / 1RB

Middle Channel / Full RB

Data: 26:FER 3017 093407

&2 Spoctrir
Rof Level 26,60 dim  Offset 560 A6 Rof Level 26,60 chm  Offset &6
e art 30 d_ AQT 2 ms ® ABW 20 MHz e art 30 d_ AQT » RBW 20 1Rz
(@153 View (@153 View
S
[i53 = [i53 =
0.0 - 0.0 -
¥ 3}
|
13 g 1E4 ¥
| \
| \
1E i 1E +
| \
| !
1E 1E i
}
CF 2,535 GHz. can Pyt + 20,00 diy GV 2,535 GHz Mean Pyer_+ 20,00 dB
© ry € e Di Function Bamples: 130000 0 ry € e Di Function Bamples: 130000/
Mean | Peak | Crast | 10% | 1% [ pawe | oorme | | Peak | Crast | | 1% 1 0.1% | ooiee |
Trace 1 | 19.98 dBm 24 54 dbm 4.55 da 2.45 6B +.23 4B 46 0B .55 4B Trace 1 26,35 dbim 594 da 423 da 4,43 48 5,36 4B
- L= - —
I ] [ ] I J Wy we

Data: 26:FER 3017 099368

Highest Channel / 1RB

Highest Channel / Full RB

Dete 28 FER 2017 083435

&2 Spoctrir
Rof Level 26,60 dim  Offset 560 A6 Rof Level 26,60 chm  Offset &6
e art 30 d_ AQT 2 ms ® ABW 20 MHz e art 30 d_ AQT » RBW 20 1Rz
@153 View @153 View
==
a1 = a1
00 1 00 -
& §
\ 4
\
| \
1E 1E -
| ]
1
1E “ 1E -
CF 256 oHz ean Pwr_+ 20.00 diy CF 2,56 GHz Mean Pwr + 2000 di
c ry € e Di Function c e Distri Function Bamples: 190000
Mean | Peak | Crast | 10% | 1% 1 an_ | Peak | Crast | 10% | 1% 1 0.1% | ]
Trace 1 | 19.60 dBm 24 37 dbm 4,77 da 2.78 6B 346 0B Trace 1 2 dBm 26,47 obin 5.7+ d8 2.a1 d8 3.20 da 4,43 48 545
! ] ] ] [y -

Date 28:FER 2017 083450
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